
50-868
AIR CLEANER DC-14

PART NO. 410-09-651-0007
Dated: 10/11/01

Page1/DC-14/DEB



1  438-01-302-0712 POWER CORD
2  410-09-752-0014 LABEL
3  438-01-004-0106 BUSHING
4  901-03-040-8015 1/4-20 X 1/2" SOC HD SCREW
5  904-02-020-1702 1/4" LOCK WASHER
6  410-09-372-0002 HOUSING END CAP, INCL:
7    410-09-752-0017 WARNING LABEL
9  901-06-143-1848 08-18 X 3/8" PAN HD SCREW
10  410-09-054-0002 OUTLET GUARD
11  901-05-213-1498 10 X 1/2" HEX WASHER HD SCREW
12  410-09-331-0006 CONTROL PANEL ASSY, INCL:, REF. 1, 2, & 3
13  902-01-133-1529 1/4-20 FLANGE NUT
14  438-01-029-0026 CAPACITOR
*  410-09-440-0007 BLOWER ASSY, INCL:, REF. 15, 16, 17, 18 & 20
15    410-09-752-0018 WARNING LABEL
16  901-02-763-1515 1/4-20 X 5/8" HEX WASHER HD SCREW
17  904-03-030-1757 1/4" EXT TOOTH WASHER
18  410-09-131-0003 MOTOR ASSY
19  400-06-416-0002 GASKET
20  410-09-440-0009 FAN ASSY, INCL:
21    901-04-020-0308 5/16-18 X 3/4" SQ HD SET SCREW
23  438-01-004-0054 TIE STRAP
24  901-11-323-1781 EYEBOLT
25  902-01-133-1529 1/4-20 FLANGE NUT
26  901-03-040-8015 1/4-20 X 1/2" HEX SOC HD SCREW
27  410-09-331-0004 COVER ASSY W/INSERTS, INCL:
28    410-09-063-0001 INSERT HANDLE
29    410-09-752-0015 NAMEPLATE
30  410-09-016-0002 RUBBER BUMPER
32  50-859 3 POCKET INTERNAL FILTER
33  50-858 DISPOSABLE PLEATED FILTER
34  410-09-160-0001 REMOTE, INCL:
35    410-09-752-0016 LABEL
36  901-02-453-1123 10-32 X 5/8" PAN HD SCREW
37  902-01-293-1513 10-32 HEX NUT
38 n 400-06-416-0001 GASKET

 
ACCESSORIES:  (Optional)

**  50-857 CHARCOAL FILTER

Page 2/ DC-14/DEB

Ref.
No. Part No. Description

REPLACEMENT PARTS

______________________________________________________________

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.


